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NANO4LIFE EUROPE L.P.

VOULIAGMENIS AVE. 318 AGIOS DIMITRIOS – ATHENS - GREECE

Product Name: NANODIAMOND4-CARPAINT

Product Type: ANTISCRTCH COATING

Product Color: TRANSPARENT

Manufacturer: NANO4LIFE EUROPE L.P.

Supplier: NANO4LIFE EUROPE L.P.

Buyer/Order No. : 061118

Product Submitted By: NANO4LIFE EUROPE L.P.

Date of Receive: DECEMBER 24, 2018

Date of Testing: DECEMBER 24, 2018 ~ JANUARY 07, 2019

Remark: The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

====================================================================================

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:

Test Required： Pencil Hardness

Test Method： Please see attached sheets

Test Result： Please see attached sheets

Signed for and on behalf of
SGS Taiwan Ltd.

 

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written 
permission of the Company.此PDF 電子檔內容係根據原簽發之紙本報告製作，僅供參考用。本報告未經本公司書面同意，不可部份複製。 
 

 SGS Taiwan Ltd. No.35, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區(新北產業園區)五權路 35 號 

 台灣檢驗科技股份有限公司 t (886-2) 2298-3355 f (886-2) 2299-7857 www.tw.sgs.com 
   Member of SGS Group 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Material and Engineering Laboratory-Taipei

TEST REPORT
*HV-18-06733*
REPORT NO.：HV-18-06733

PAGE： 2 OF 3

REPORT DATE：Jan. 07, 2019

----- 2 -----

The value of required specifications are for reference only.
Conformity judgement is the Applicant's final verdict.

Pencil Hardness

Test Equipment：

Name Brand Model
Pencil MITSU-BISHI uni

Test Method：

JIS K5400(1990) Testing Methods for Paints

Test Condition：

The variety of pencil hardness：

6B - 5B - 4B - 3B - 2B - B - HB - F - H - 2H - 3H - 4H - 5H - 6H - 7H - 8H - 9H

Soft＜-------------------------------------------------------------------------------＞Hard

Load： 1000g

Evaluation Method： Scratch Hardness

Test Result：

Test Item(s) Test Result(s)

Pencil Hardness 9H
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Sample Photo：

Test Sample

----- o O o -----
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